P.O. Box 147
1551 Thompson's Station Road West
Thompson'’s Station, TN 37179

Phone: (615) 261-8600

Sheaffer P

INTERNATIONAL, i 1.C ™~ www.sheafferinternational.com

September 7, 2007
Ms. Darlene Standley, Chief filed  electronically in docket office  on 09-07-07
Utilities Division

Tennessee Regulatory Authority

460 James Robertson Parkway
Nashville, TN 37243-0505

Re: Petition of Cartwright Creek, LLC to amend its existing Certificate of Convenience
& Necessity to provide service to the Stillwater Development in Williamson County,
Docket 07-00180

Dear Ms. Standley:

Attached please find Cartwright Creek’s response to the August 24, 2007 TRA request
for additional information on the above-referenced petition.
[...]
Williamson County regulations also apply. This section of the DDR will present the information
required to satisfy the TDEC and Williamson County requirements.

3.1 Primary/Reserve Disposal Field Hydrauiic Loading Rates

The results of a comprehensive site evaluation performed on the 110 acre treatment facility
parcel are presented in the DSIR, which is included with this submittal. The information
obtained at this site supports the use of a design maximum hydraulic loading rate (or percolation
rate) of 0.36 gpd/ft® for the primary disposal area. This value is utilized in the spray irrigation

Atwell-Hicks
Project No. 06001081
Ko Project\06 Projects\06001081\Eng\60001081 DDR Report.doc Page 6



Stillwater Planned Resource Conservation Development
Williamson County, Tennessee
Eagle Ridge Investments, LLC

water balance approach that is utilized to evaluate the effluent storage basin volume as outlined
in Section 3.4 below. The reserve disposal area identified on the 35 acre land parcel is also
considered to comfortably support a minimum design percolation rate of 0.36 gpd/ft",

3.2 Nitrogen Balance

As presented m Section 2.3, the wastewater treatment system proposed to serve the Stillwater
development is designed to consistently produce a treated effluent containing less than 10 mg/1
of total inorganic nitrogen, which is the sum of ammonia, nitrite, and nitrate. Based on this
design condition, selection of a cover crop for additional nitrogen uptake from the treated
effluent will not be necessary in the facility design. Since the effluent will not have the potential
to impair groundwater quality, slow rate land application of treated sanitary effiuent will not be
limited by Equation 16-5 as presented in Chapter 16 of the TDEC Design Criteria. The design
limitation for applying effluent will then simply be the maximum hydraulic loading rate (or
percolation rate) as determined by the field investigation activities, including the extra high-
intensity soil mapping, summarized in the DSIR.

3.3 Cover Crop Selection & Management Plan

The primary and reserve slow rate application sites for the Stillwater project consist of
agricultural farm land that is currently planted with corn or winter wheat. Once the project is
approved by Williamson County and TDEC, construction activities will begin on the 110 acre
parcel of land. With successful completion of the on-site treatment process, effluent pond,
facility building and drip irrigation network, the primary disposal area will be cleared and/or
brush hogged and cultivated for planting with a suitable cover crop. Recommended ground
covers include the natural grasses lespedeza, broom sedge, and yellow Indian grass. All can grow
in a wide range of soils, are not sensitive to pH, have strong root structure and longevity, and are
a good deterrent to surface erosion and runoff. The reserve disposal site will retain the current
agricultural use and remain protected to preserve the suitable soil characteristics for effluent
dispersal.

Since the wastewater treatment process will effectively reduce total nitrogen to less than 10 mg/1,
a fairly straightforward land application management scheme will be employed. Without the
need to consider crop management for nutrient removal, the drip irrigation fields will simply be
routinely mowed and the clippings removed as necessary. Field management will be geared to
maintain a healthy cover crop and prevent the potential for surface erosion and runoff. The most
important aspect of the management plan will be a routine inspection schedule diligently carried
out by the licensed operator of the facility.

3.4 Effiuent Storage Basin Volume

For the Stillwater project that incorporates reclaimed wastewater reuse for golf course irrigation
as the preferred disposal alternative. and a subsurface drip irrigation field as the redundant
system. the requirement to size the effluent storage basin in accordance with the procedure as
defined by TDEC in Chapter 16 of the Design Criteria is extremely conservative. However, this

Atwell-Hicks
Project No. 06001081
K_Project\06 Projects\06001081\Eng\60001081 DDR Report.doc Pa

|

)]
w



Stillwater Planned Resource Conservation Developmeni
Williamson County, Tennessee
Eagle Ridge Investments, LLC

procedure was performed for this site utilizing a net primary drip imigation field acreage 0of 9.6
acres and a design maximum hydraulic loading rate of 0.36 gpd/ft”. The results of this analysis
are provided for review in Appendix E and indicate a volume of 983,000 ft' for the effluent
storage basin. This equates to 65 days of storage at the average daily flow and is considered
excessive based on the final disposal aspects of the Stillwater project.

Based on the 300 foot buffer and 100 year floodplain restrictions on the 110 acre parcel, the
proposed effluent ho}dm(r basin is designed to accommodate 506,412 i, which equates to just
over 34 days of storage at the average daily flow. Since subsurface drip irrigation is not
negatively impacted by site and soil conditions that normally affect spray irrigation systems,
including the fact that subsurface drip performs reliably in freezing conditions, and the treatment
facility will have the ability to deliver effluent to the golf course irrigation system year round,
this design proposes to utilize an effluent storage basin volume of 506,412 ft'. We believe that
this volume of effluent storage is considered more than reasonable for the final disposal scenario
to be implemented on this project and meshes well with the site and buffer constraints.

3.5 Background Groundwater Quality

There are no wells currently installed at the 55 acre and 110 acre disposal sites. The nearest well
with an available log is approximately 1,200 feet from the reserve disposal area and has a static
water level of 46 feet below grade. Based on the site conditions and surrounding land use, it is
expected the groundwater is not impacted by near surface sources of contamination with values
for fecal coliform bacteria at 0/100 ml, nitrate nitrogen less than 0.1 mg/l and total phosphorus
less than 0.05 mg/l.

4.0 WASTEWATER TREATMENT FACILITY DESIGN

The Stillwater on-site wastewater system design concept centers around providing a highly
efficient and effective treatment process to produce an effluent meeting TDEC and Williamson
County reuse standards. The process design will also reduce total nitrogen to less than 10 mg/I
thereby eliminating potential groundwater impacts and further restrictions to the land application
of treated effluent utilizing drip irrigation.

The treatment system selected is both robust and operator friendly. The facility design will
provide process unit redundancy meeting the EPA Class I reliability requirements and a licensed
sewage treatment plant operator with over 30 years experience in activated sludge facility
management will be retained to oversee the facility by the TRA regulated utility system owner,
Cartwright Creek, LLC. This section will present the detailed Design Development for the
Stillwater on-site treatment facility.

4.1 Wastewater Treatment System Overview

Wastewater from the Stillwater development project service area will consist primarily of
domestic sanitary sewage generated from the 495 residential homes, with the clubhouse use
contributing combined restaurant and domestic sewage flows. Wastewater generated by each
home will be directed first to an E-One grinder unit and then pumped through a low pressure

Atwell-Hicks
Project No. 06001081
IKCA_Project\06 Projects\06001 08 T\Eng\6000 1081 DDR Report.doc Page &



Stillwater Planned Resource Conservation Development
Williamson County, Tennessee
Eagle Ridge Investments, LLC

force main collection network to the proposed wastewater treatment plant. The E-One grinder
units will begin processing the raw wastewater by reducing gross solids particle size as part of
the collection system design. Wastewater from the E-One collection system will be directed to a
community raw wastewater pump station for delivery to the sewage treatment and disposal
facility located at the adjacent 110 acre parcel site southeast of the development project.

The raw influent wastewater from the development pump station will be discharged into an
equalization basin system designed to provide a more uniform influent flow and biological
loading to the sewage treatment works. An activated sludge biological treatment process
consisting of an anaerobic selector tank regime, an anoxic process tank, aeration tank and final
clarifier will treat the sewage. The sewage treatment process will be designed and operated to
optimize the biological nitrification and denitrification processes and promote effective
biological phosphorus uptake and removal. Effluent from the final clarifier units will be
disinfected by ultraviolet irradiation and discharged to the effluent management and disposal
system. Treated effiuent will be directed to either the effluent storage basin, subsurface disposal
drip irrigation network, or the auxiliary disposal system pump station. A wastewater treatment
system flow schematic is provided as Figure 3 in Appendix A to aid in the review of the
information presented herein.

Two parallel treatment trains are proposed for the Stillwater residential development project.
Land area 1s reserved for an additional treatment train and a third final settling clarifier to meet
Williamson County “back-up™ facility requirements and provide the infrastructure necessary to
support potential future service areas within the PGAS sewer district. The biological treatment
system will be designed to consistently produce treated effluent that will meet the requirements
for the beneficial reuse of reclaimed wastewater and golf course irrigation as presented in the
Williamson County Regulations for Wastewater Treatment and Land Disposal Systems.
November 3, 2004, requirements.

For residuals management, a volume equal to 45 days storage of conditioned biosolids will be
provided by a covered concrete tank system. The biosolids storage tanks will provide adequate
aeration and mixing to aliow proper conditioning. Biosolids will be managed under the direction
of the Stillwater facility certified operator with disposal or to an approved POTW via a TDEC
licensed hauler.

The proposed wastewater treatment facility and supporting infrastructure has a life expectancy of
greater than 50 years. The cast in place concrete will provide long term structural stability and
the process equipment will be selected based on industry proven performance and reliability. A
wastewater treatment facility layout depicting the preliminary design for the treatment plant,
effluent holding basing, primary disposal field, buffer zones, access road, water courses, and
floodplain elevations is provided as Figures 4 and 5 in Appendix A of this report. Figure 6 of
Appendix A shows the proposed reserve disposal area on the 55 acre land parcel.

4.2 Flow Equalization

Wastewater generated by the Stiliwater development service area will be directed to an
equalization basin system. The total basin volume will be approximately 30% of the average

Atwell-Hicks
Project No. 06001081
K Projeet\06 Projects\0600108 N\Eng 60001081 DDR Report.doc Page ©



Stillwater Planned Resource Conservation Development
Williamson County, Tennessee
Eagle Ridge Investments, LLC

daily design flow. Two equalization basins will be provided, one for each treatment train. Raw
sewage submersible mixers will maintain reasonably uniform wastewater characteristics and
minimize solids deposition in the equalization basins. A duplex submersible pump system will
then direct flow to the biological treatment process at a controlled rate.

| Flow Equalization Process Component Data
Equalization Tank
Number 2
Dimensions 16°Wx 12°Lx 16" SWD
Volume per Tank 3,072 ft°

Submersible Mixers

Number 2

Capacity 1.5 Hp/1.000 ft’
Raw Sewage Pumps

Number 2

Capacity , 110 gpm/pump

4.3 Activated Sludge Process Design

An extended aeration activated sludge treatment system will be provided to promote biological
nutrient removal (nitrogen and phosphorus) in addition to biological oxygen demand (BODs)
removal. The treatment facility will revolve around the STM-Aerotor aerobic process and will
mcorporate anaerobic and anoxic selector tanks to provide denitrification and biological
phosphorus uptake. The term “selector” was first used in the wastewater industry to describe the
modification of the activated sludge process incorporating small zone(s) at the upstream end of
the aeration basin where influent waste and return activated sludge (RAS) are combined prior to
entering the main aeration basin.

The treatment tanks will be rectangular with circular final settling tanks and will be constructed
of reinforced cast in place concrete. Parallel process trains of equal capacity are provided for
operational flexibility. The two (2) treatment trains together will effectively process the design
daily average and maximum flows of 110,000 gnd and 151,000 gpd, respectively. A single
process train will be capable of processing 75% of the design maximum daily flow of 151,000
gpd to meet EPA Class I reliability requirements and duplex process equipment such as pumps
and mixers will be included. Servicing of the aeration and mixing equipment, crucial to process
control, will not require dewatering of the process tanks.

Anaerobic Selector Process Tanks

The first bio-selector is fed by the combination of influent wastewater and RAS. The
fermentation of mixed liquor allows for an anaerobic environment suitable for biological
phosphorus release, which is the first step in the luxury uptake process. The use of a selector
zone not only facilitates phosphorus removal, but also controls the F/M ratio at an elevated level,

Atwell-Hicks
Project No. 06001081
K Protect06 Projects\06001081\Eng 60001081 DDR Report.doc ‘ Page 10



Stillwater Planned Resource Conservation Development
Williamson Counry. Tennessee
Eagle Ridge Investments, LLC

The high F/M encourages the efficient growth of floc forming microorganisms, which leads to a
decreased SVI,

This zone must have a dissolved oxygen (DO) level below 0.01 mg/l. Therefore, this zone must
have only mixing with no aeration component. During low flow periods at start-up or during the
night, this zone would be poisoned if the mixing device added any DO.

Number 2
Dimensions 16°Wx 6'L x 16° SWD
Volume per Tank 1.536 ft

HRT at Average Day Flow 4.8 hrs

HRT at Max Day Flow 3.4 hrs

Anoxic Process Tanks

Following the first Bio-Selector tank, the anaerobic mixed liquor flows to the anoxic selector
tank where it is combined with the recycled nitrate-rich mixed liquor from the STM Aerotor
aerobic tank. The oxygen deficient, nitrate-rich environment causes the microorganisms to rely
on nitrate as an electron acceptor (de-nitrification process). This process not only removes
nitrogen, but it also restores some of the alkalinity lost during nitrification in the aerobic regime.

This anoxic selector zone needs to have a DO level less than 0.5 mg/l to be effective. Therefore,
this zone must have only mixing with no aeration component. It will be critical to remove nitrate
from the process so that the anaerobic selector works correctly. If nitrate is recycled to the
anaerobic selector in the RAS stream, the anaerobic bio-selector volume will be anoxic instead
of anaerobic. Nitrate levels above 10 mg/l could prohibit the fermentation stage in the anaerobic
bio-selector.

Number | 2
Dimensions 16°Wx 10°Lx 16" SWD
Volume per Tank 2,560 ft'

HRT at Average Dav Flow 8.0 hrs

HRT at Max Day Flow , 5.7 hrs

Aeration Process Tanks

As the mixed liquor flows into the STM Aerotor acrobic zone, it combines with the oxygen-rich
mixture. The oxidation of BOD;s and ammonia occurs in these channels. The BODs is digested
leaving increased cell mass and respired CO,. The ammonia is oxidized to nitrate. “Luxury
uptake™ of phosphorus by microbes occurs as the phosphorus is stored as energy. In addition to